G01 spare parts - GILLO ARCHERY

Vai ai contenuti

Menu principale:

G01 spare parts

Prodotti / Products
Torna indetro
Original spare parts kits for GILLO risers
Compatible with some other risers as well

G01-LB-01 Limb bolt with back locking stainless Steel screw (GILLO G1, G2, G4, G5, Best Zenit, Best Moon, Best Mercury)
Available in Titanium Nitride Gold color plated Steel (-GO), Black Chrome plated Steel (-BK), Chrome plated Steel (-CH), and Stainless Steel with mirror polished head (-SS)

G01-BLS-01-2 special stainless Steel M6 threaded locking screw for limbs bolts, 17 mm total length, kit of two pieces (GILLO G1, G2, G4, G5, all Best risers, all Spigarelli risers, all Fiberbow risers, several SF, W&W, Fivics and Hoyt risers).

G01-AP-01-BR Brass Alignment Plate, complete with M6 x 12 stainless steel locking screw and M6 stainless steel elastic washer (GILLO G1, G2, G5, Fiberbow 8.2/8.3, almost all Spigarelli models).

G01-AP-01-AL Alignment Plate, 7075 Aluminum Gold color anodized, complete with M6 x 12 stainless steel locking screw and M6 stainless steel elastic washer (GILLO G1, G2, G5, Fiberbow 8.2/8.3, almost all
Spigarelli models).

G01-CWK-01 kit of accessories same as supplied with all G1 risers. Includes 2 x 5 mm Allen wrenches, 1 x 4 mm Allen wrench, 2 x 2.5 mm Allen wrenches, 1 x M4x6 stainless  Steel screw, 1 x aluminum Gold c
olor anodized long cliker plate (RH or LH ). Suitable for G2 and G4 risers, too.

G01-SSK-8 Sight Screws kit ,  10 - 24 x 2 pcs each for 3/4", 5/8", 1/2", 3/8" lenghts, Stainless Steel Allow to screw any sight holding plate in the market to almost all existing riser.
User and Maintenance Manual
Torna ai contenuti | Torna al menu